’ TITLE:
125 EUGENE O NEILL DRIVE MIGHTY MO

& ORTRONICS™ |/ 00557 SERVER RACK

Lt 850249252950 MANAGEMENT SYSTEM

RACK FOR: 19" PANEL (SHOWN)

NOTES:

ALSO INCLUDED WITH KIT:

(80) 12-24 X 1/2" BINDER HEAD SCREW
(50) 12-24 CAGE NUTS

SEE SHEET 2 FOR ADJUSTABLE CONFIGURATIONS.
ASSEMBLY INSTRUCTIONS:

1. INSTALL BEND LIMITER BRACKETS ONTO THE WATERFALLS USING # 10 SCREWS. INSTALL SEPERATOR PLATES USING # 10 SCREWS.
2. INSTALL FRONT WATERFALL USING 3/8 HEX BOLT AND WASHERS ONTO THE FRONT OF THE UPRIGHT ASSEMBLIES, USING THE OUTER HOLES.
3. INSTALL BASE ANGLES ONTO THE FRONT AND REAR OF THE UPRIGHT ASSEMBLIES, USING THE OUTER HOLES.
4. SLIDE THE BEND LIMITER SPOOLS ONTO THE FRONT WATERFALL, SLIDE THE REAR WATERFALL WITH THE BEND LIMITER BRACKETS INTO
THE BEND LIMITER AND SECURE THE WATERFALL TO THE REAR UPRIGHT ASSEMBLIES USING 3/8 HEX BOLTS AND WASHERS.
\N/BEND LIMITER BRACKET QTY. 4
\F\ BEND LIMITER SPOOL QTY. 2
WATERFALL
TOP REAR
PN WATERFALL SEPERATOR QTY. 2
. 1., WATERFALL, TOP FRONT
= & o}
g Y
A AN ™
o] o A : Je o
] sl e
L 1. ,:.: |
v e ol i N h
" . ‘0 4 |
% DI [ O NOTCH MARKS AT
i AL 1A i EVERY RACK UNIT
1 =2
d o . afer [ =
° ,:. ':. o W .:.:
I Al [ UPRIGHTS ARE NUMBERED EVERY
o PINN S F~m=——._ 5 RACK UNITS, ASSEMBLY CAN
L A1 - } 5_/0/ BE EITHER WITH NUMBER 1
g HIAR R .2, .0 | . STARTING AT THE BOTTOM OR
. AP 1. o ! ! THE TOP OF THE RACK.
. Tl I | '
4 Al l } ©
1 - * oo — aa—,
BASE ANGLE “lell T ' I
REAR o A e
B A Il (VIEW ENLARGED FOR CLARITY)
J\“\ﬁ .
L] o, ."
b "'; y HARDWARE KIT INCLUDES:
- (16) 3/8-16 X 1" HEX HEAD BOLTS
) g (16) 3/8 SPRING LOCKWASHERS
ofed N (8) # 10 TAPPING SCREWS
.4 S
UPRIGHT ASSEMBLIES QTY. 2 /
% Part of the Ortronics
?\ 0 BASE ANGLE, FRONT Layer Zero Solution
\EEEVE&'_:
INSTRUCTION SHEET #: REV: ECN #: SHEET: DWN BY: DATE: CHK BY: DATE: APP. BY: DATE:
OR-71601673 02 [04093 | 1 of 2 |S.LEVESQUE 11/10/09 | C.A.C. 11/30/09 | W. DIETZ 12/01/09




a2

& ORTRONICS

125 EUGENE O'NEILL DRIVE
NEW LONDON, CT 06320
TEL: 860—445—3800

FAX: 860—405—-29390
WWW.ORTRONICS.COM

TITLE:

MIGHTY MO 10
SERVER RACK
MANAGEMENT SYSTEM

NOTE:

1. IT IS RECOMMENDED THAT THE RACK
BE SECURED TO THE FLOOR PRIOR TO
ADJUSTING THE UPRIGHT POSITIONS.

2. UPRIGHTS SECURED USING 4 BOLT

AND SPRING NUT ASSEMBLIES, DO NOT
REMOVE BOLT COMPLETELY.

17;.

s Ss O
-, -, -
-
\’\ \'.\ TN

=
S 3»

- .

\" 3 \" 3

s S o

T,
N

-

e S5 T5 T8 T8 OSF TS S% TF S5 S TS S SR Ss W OSSR
.
'

Sy ©s Vs
=
s

Ss Ss <»

.
s o
.. wy
.
LRED
e s s

-,
i .
s s

7
s o s
S

3

s»

Y
-,
<»

Ss s
- -,
. .
s
S»

=
-

rn
$s &s <s

. - -
[¢
s o8

5
gt s

LO
BOTH TOP AND BOTTOM
SLIDE RAIL TO DESIRED
POSITION AND RE-TIGHTEN

MOUNTING HOLE

N

ADJUSTABLE EIA RAILS
ADJUST FROM 12.5"
TO 30" AS SHOWN
(SHIPPED AT 30")

Ss S» Sa Sp s

Se

OSEN EIA RAIL BOLTS

LOCATIONS

FEET FACING OUTWARD

FEET FACING INWARD

RACK SHOWN FOR 23" PANEL

ASSEMBLE LIKE ON PAGE 1 EXCEPT SECURE
WATERFALLS AND BASE ANGLES TO INNER
HOLES ON THE UPRIGHT ASSEMBLIES.

— 7 .
INNER HOLES
ON UPRIGHTS
37.50" 23.00"
= L
—— 16.00" = —=  16.00" [—-—
INSTRUCTION SHEET #: REV: | ECN#: | SHEET:
OR-71601673 02 | 04093 | 20of2




